
Presentation title 
Subtitle 

CATALOGUE 
SOLUTIONS AND PRODUCTS  
VEOLIA WATER TECHNOLOGIES SP. Z O.O. 

- EDITION 2021

Pu
bl

ic
at

io
n:

  0
2.

20
21

 



TABLE OF CONTENTS 

1. VEOLIA WATER TECHNOLOGIES – INFORMATION ABOUT COMPANY…………………………………… 5

2. CLARIFICATION, SEDIMENTATION, PRECIPITATION ……………………………………………………………… 6

ACTIFLO® (all series) ……………………………………………………………………………………………………………………….…….…. 6

ACTIFLO® PACK (MINI series) …………………………………………………………………………………………………………….……. 14

ACTIFLO® Pack ACP2 ……………………………………………………………………………………………………………………………….. 16

MULTIFLOTM PACK …………………………………………………………….………………………………………………………………..…… 18

3 FLOTATION …………………………………………………………………………………………………………………………. 20

IDRAFLOT IFS …………………………………………………………………………………………………………………………………….…….. 20
[...]
DUO ECLIPSETM Deioniser ……………………………………………………………………………………………………..………………… 120 

RAPIDE STRATA™ MK3 (SF) …………………………………………………………………………………………………………….......... 122 

RAPIDE STRATA™  MK4 (HF) ……………………………………………………………………………………………………………………. 124 

14. ELECTRODEIONISATION …………………………………………………………………………………………………….…. 126
WAPOL ……………………………………………………………………………………………………………………….……………………….…… 126

15. MULTI-TECHNOLOGY SYSTEMS …………………………………………………………………………………….………   128

TERIONTM S (RO+CEDI) ……………………………………………………..……..………..………………………………………………….….   128

TERIONTM (RO+CEDI) …………………………………...………………………………………………..………………………………………..    130

16. CLEAN MEDIA GENERATORS ………………………………………………………………………………………….….…. 132

IONPROTM LX (PW) ………………………………………………………………………………………………………….……………….…….… 132

ORION (PW, HPW, cWFI) …………………………………………………………………………………….........…………………..…….… 134 

WFI – Polaris MED ..…………………………………………………………………………………………………………………………......... 136 

WFI – Polaris  VCD..……………………………………………………………………………………………………………………….…......... 142 

CS – Polaris CSG ……………………………………………………………………………………………………………………….……………… 148 

17. EVAPORATION AND CRYSTALLIZATION ……………………………………………………………………………….…  154
EVALED AC F …………………………………………………………………………………………………………………………………….….……   154

EVALED AC R ………………………………………………………………………………………………………………………………….…………   156

EVALED PC F …………………………………………………………………………………………………………………….……………….………   158

EVALED PC R ………………………………………………………………………………………………………………………………………….…    160

EVALED RV F ………………………………………………………………………………………………………………………………….…...……    162

EVALED RV N ……………………………………………………………………………………………………………………….……….…..………   164



18. WATER QUALITY MONITORING ………………………………………………………………………..………………… 166
SOLYS WATER QUALITY MONITOR ……………………………………………………………………………………………..………….. 166

19. MOBILE SOLUTIONS ……………………………...………………………………………………………..…………………. 168
MOBILE WATER SERVICES …………………………………………………………………………………………………….……………….. 168

20. MAINTENANCE AND ACCOMPANYING SERVICES  ……………………………………………………………..… 174
AFTER SALES SERVICE ………………………………………………………………………………………………………...….………………… 174
HYDREXTM – CHEMICALS FOR WATER AND WASTEWATER TREATMENT ...………..………………………………………. 175
HUBGRADE / AQUAVISTATM) - DIGITAL SERVICES …..…………………………………………………….………………........... 176 

FACTORY ACCEPTANCE TEST (FAT) ………………………………………………………………………………..………………………. 177 

COMMISSIONING SUPPORT ………………………………………………………………………………………….………………………. 178 

CONSUMABLES AND SPARE PARTS ………………………………………………………………….……………………………………. 179 

BEST IN CLASS LOGISTICS SERVICES ……………………………………………………………………………….………………...…… 180 



Veolia Water Technologies provides a complete 
range of capabilities required to design, build, 
maintain and upgrade water and wastewater 
treatment facilities for industrial and municipal 
authorities.  

A complete package systems covering a wide 
range of process and potable water treatment 
apllication. 

ADDITIONAL BENEFITS  
…………………………………………………………………………………………. 

MODIFIED SYSTEMS  
…………………………………………………………………………………………. 

VEOLIA WATER TECHNOLOGIES SP. Z O.O.  
……………………………………………………………………………………………………………………………………………………………………….....……

Veolia Water Technologies (VWT) is specIalized in design, manufacturing and the logistics for ready made 
and standard water treatement products/technologies dedicated for industry and municipal sector.  
As part of Veolia, our vision it to be a partner of choice commited to our customers succes, recognized for 
our people and performance, thanks to a constant objective of quality and lead times.
We  also have a wide experience and promote a culture of continuous improvement and collaborative 
approach resulting in customer satisfaction. 

Digital and monitoring tools: all new products can 
be equipped wit Aquavista Digital Services
Compliance with all leagl and end-user requirements 
Optimisation of risk-based maintenance 
management Reduction of fresh water use and 
overall water consumption based on water reuse
Testig procedures 
Local customer service teams

CONTACT: 
Veolia Water Technologies Sp. z o.o. 

- ul. Puławska 2, 02-566 Warszawa, tel. +48 22 568 83 00 
- ul. Balicka 48, 30-149 Kraków, tel. +48 12 423 38 66
- ul. Metalowa 3, 43-100 Tychy, tel. +48 32 217 82 06

www.veoliawatertechologies.pl

STANDARD PRODUCTS 
……………………………………………………………………………………… 
Plug & play units with state of the art monitoring 
Technical and cost control
Reliability from quality and flow-rate; products wet-
tested in house VEOLIA workshops
Costs optimisation, services for commercial and 
technical support
Industrialised commissioning 
Supply chain management, logistics for off-the-shelf 
conumables, parts and Hydrex

●

Clarification Filtration UF/MBR Reverse 
osmosis Softening

Deionisation Multi technology

WATER TECHNOLOGIES

Based upon core technologies, Veolia manage design 
and manufacturing of specyfic products/systems 
projects for itd clients
Our methods and tools are industrialised which 
allows us to handle "sepcyfic demands" based upon 
end-user technical specyfications (different parts, PLC 
adaprtation etc.)

●

●

●

●

●
●

●●
●

●
●
●



WATER TECHNOLOGIES

The ultimate 
clarifier

ACTIFLO®



Coagulation / ballasted flocculation and settling
for the production of drinking water, process water 
and the treatment and reuse of wastewater.

Actiflo is a compact process for high 
rate clarification, developed and 
patented by Veolia Water Technologies.

The specificity of Actiflo resides in the 
use of microsand, which acts as a ballast 
for flocculated matter and accelerates 
its settling.

Actiflo benefits from constant improve-
ments and innovations in order to 
respond to new environmental require-
ments from public authorities and 
industry.

25 years of operational experience and 
more than 1,000 references around the 
world make Actiflo the most universal 
and the highest performing 
clarification process.

A universal process, always at 
the forefront of innovation

Major advantages

� �Exceptional treatment performance, 
regardless of the field of application.

� �Operational stability: no impact on 
treatment efficiency during sudden 
flow or raw water quality fluctuations.

� �Quick response to treatment 
adjustments.

� �Operational flexibility: possibility 
of frequent shutdowns and restarts 
without affecting treated water quality.

� �Reduction in construction costs 
thanks to the compactness of the 
process.

� �Process can be adapted and integrated 
into all treatment schemes that require 
a clarification step.

� �Full automation and remote 
monitoring possible. 



Actiflo is characterized by: 
� �Very high settling rates:

> �Drinking water: 60-80 m/h  
(25-35 gpm/sf)

> �Municipal wastewater and 
stormwater:  60-150 m/h  
(25-60 gpm/sf)

> � Industrial process water and 
wastewater: 60-200 m/h 
(25-80 gpm/sf)

� �Increased compactness: Actiflo is the 
ideal response where there are space 
restrictions for rehabilitating existing 
installations or building new ones.  
Its footprint is 4 to 8 times smaller 
than lamella or dissolved air 
flotation (DAF) clarifiers and up to 
50 times smaller than conventional 
clarification systems.

� �Very short residence times resulting 
in great reactivity and user-friendly 
operation.

Compact and ultra-rapid

Actiflo
60-200 m/h
(25-80 gpm/sf)

Lamella or DAF clarifiers
10-30 m/h 
(4-12 gpm/sf)

Sludge blanket 
clarifiers
3-5 m/h

(1-2 gpm/sf)

Conventional 
clarifiers

0.5-1.5 m/h
(0.2-0.6 gpm/sf)



Drinking water and process water
For the production of drinking water 
and process water, Actiflo treats 
surface water, ground water, sea water 
and brackish water. It is particularly 
effective in eliminating turbidity, 
natural organic matter, color and algae.

For the specific needs of industry, 
Actiflo is also suitable for the treatment 
of cooling tower make-up water and 
boiler feed pre-treatment.

Municipal and industrial wastewater
Actiflo can be implemented at all stages 
of the treatment of municipal effluents: 
primary and secondary clarification, 
tertiary polishing, and reuse of 
wastewater.

Real-time treatment of stormwater 
flows.

Phosphorus removal: compliant with 
the strictest standards, with reductions 
exceeding 95%.

Actiflo can be used for the treatment of 
most industrial effluents. It is suitable, 
for example, for the treatment and 
recycling of cooling towers blowdowns.

It is also particularly suited for 
eliminating heavy metals, ash and 
coal fines in power plants or steel mills 
effluents.

A very wide range of applications
Available in standardized modular solutions (100 to 60,000 m3/day) or custom 
designed, Actiflo covers all municipal and industrial treatment applications.

“�Actiflo covers all municipal and industrial 
treatment applications”



State-of-the-art equipment

Raw water/
Coagulant

Treated 
water

Polymer

5

1

2
3

4

To sludge
treatment

Hydrocyclone

1   �Chemicals: a coagulant, such as an iron or aluminium 
salt, is added to the raw water.

2   �Coagulation: hydroxide flocs are formed during the 
coagulation phase.

3   �Turbomix™ flocculation: the flocs formed during the 
coagulation phase are ballasted with microsand with 
the help of polymer.

4   �Clarification: the ballasted flocs settle quickly thanks 
to the specific weight of the microsand.

5   �Recirculation: the sludge and microsand slurry 
is pumped to a hydrocyclone where the sludge 
is separated from the microsand via centrifugal 
force. The clean microsand is recycled back to the 
flocculation tank while the sludge is continuously 
discharged.



Confi urations
The basic design of Actiflo allows for many configurations that meet the diversity of 
treatment contexts and needs:

ACTIFLO® Green: Actiflo configurations with use of biosourced products

Veolia has developed, through its Hydrex™ water treatment additives brand, a product line based on 
renewable resources, such as activated starch, to replace traditional polyacrylamide flocculants, as a 
response to increasing demand from local authorities and industry in this area.

This range of biosourced products is perfectly suited for optimal Actiflo operation and its various 
configurations.

�

�

�

CONFIGURATIONS MAIN CHARACTERISTICS

ACTIFLO® Duo �Operational flexibility with or without microsand depending on the flow 
rate.

ACTIFLO® Carb �With Powered Activated Carbon (PAC) addition in order to eliminate non-
flocculable organic matter, pesticides and emerging micropollutants.

ACTIFLO® Softening With lime and/or soda addition for decarbonation and water softening.

ACTIFLO® HCS For the reduction of the sludge volume and the associated water losses.

BioACTIFLO® For the online stormwater treatment and the reduction of the soluble BOD.

ACTIFLO® Rad For the removal of radioactive elements from contaminated water at 
nuclear sites.

ACTIFLO® Disc �Actiflo followed by Hydrotech discfilters for treated water polishing.

ACTIFLO® Pack Standardized units for the treatment of any flow rate up to 2,500 m3/h 
(11,000 gpm).



Visit us at:
http://technomaps.veoliawatertechnologies.com/actiflo/pl/

Contact:
info.poland@veolia.com

References
25 years of operational experience and more than 1,000 references around the 
world. Actiflo treats more than 50 million m3 (13 billion gallons) of water every day.

AMERICAS

>450
OCEANIA
>30

ASIA / 
MIDDLE EAST

>150

AFRICA

>20

EUROPE
>350

Actiflo, the ultimate clarifier



©
 �V

eo
lia

 W
at

er
 Te

ch
no

lo
gi

es
 C

om
m

un
ic

at
io

ns
 - 

12
/2

01
5 -

 P
ho

to
 cr

ed
its

: V
eo

lia
 P

ho
to

 Li
br

ar
y /

 M
aj

an
i d

’In
gu

im
be

rt
.

Veolia Water Technologies Sp. z o.o.
ul. Puławska 2 • 02-566 Warszawa 

 tel. +48 22 568 83 00  

ul. Balicka 48  • 30-149 Kraków
tel. +48 12 423 38 66

ul. Metalowa 3  • 43-100 Tychy
tel: +48 32 217 82 06

e-mal: info.poland@veolia.com 
www.veoliawatertechnologies.pl



ACTIFLO® PACK (MINI series)

WATER TECHNOLOGIES

FEATURES & BENEFITS

�  �High treatment efficiency: Turbidity and TSS 
removal up to > 99%; treats all water and 
wastewater sources

�  �Extremely quick start-up time: Reaches 
treatment efficiency within few minutes

�  �Process stability: The microsand buffers the 
effect of raw water flow or load variations, 
making the process very user friendly and easy 
to operate

�  �Quick optimisation: Short hydraulic retention 
time makes it feasible for the process to adjust 
quickly to changing raw water quality

�  �Efficient use of chemicals: Microsand ballasted 
flocculation and settling helps to avoid 
common chemical overdosing to achieve good 
clarification performance

�  �Efficient in cold water applications: Suitable for 
use also in Nordic regions

�  �Compact design: Can be easily integrated and 
retrofitted into existing structures

�  �Modular: Units may be combined to achieve 
treatment of high flow rates

APPLICATIONS

�  �Surface and ground water treatment
�  �Very high or very low turbidity water and 

wastewater
�  �Treatment of water with high natural organic 

matter (colour, TOC)
�  �Efficient treatment of algae, phosphorus, heavy 

metals, oil & grease, particle counts, crypto and 
giardia, coliforms, etc.

�  �Primary, secondary and tertiary clarification of 
wastewater

�  �Treatment of biofilter backwash water and 
trickling filter effluents

�  �Stormwater and combined sewer overflow 
treatment, reverting to effluent polishing 
during dry weather

�  �Industrial process water treatment for cooling 
tower make-up or prior to demin plants

�  �Pre-treatment to membrane and ion exchange 
systems

�  �Industrial wastewater treatment in all market 
segments, including leachate and run-off water

�  �Recycling/Reuse of municipal and industrial 
effluents

The pre-engineered Actiflo® Pack (MINI series) is a very compact standard package plant for drinking water 
treatment, municipal wastewater treatment as well as industrial process water and wastewater treatment 
and reuse. The process is a highly efficient and proven clarification technology based on a strong 20+ year 
operating experience and over 1000 references worldwide. In Actiflo® Pack (MINI series), water is 
flocculated with microsand and polymer. The microsand enhances the formation of robust flocs and acts as 
ballast, significantly increasing their settling velocity. The unique characteristics of the resulting microsand 
ballasted flocs allow for clarifier designs with very short retention times, high rise rates and extremely 
compact system footprints that are up to 50 times smaller than other clarification processes of similar 
capacity. A hydrocyclone ensures the microsand continuous cleaning, recovery and reuse in the process.

�  �Unit flow rates:
- Drinking and process water: from 3 to 7 m⁳/hr
- Wastewater: from 3 to 15 m⁳/hr

HYDREX® CHEMICALS

Hydrex™ 3000 & 6000 water treatment 
chemicals from Veolia Water Technologies 

should be used for optimized plant operation.

RELATED SERVICES

Local after-sales service and support teams 
offer preventative and corrective maintenance 
programs to ensure the long-term, efficient 
operation of installed plant.

The Ultimate Microsand Enhanced Clarifier 



ACTIFLO® Pack (MINI series) TECHNICAL PERFORMANCES

Process & Drinking Water Application 3(*) - 7 m3/H

Industrial & Municipal Wastewater Application 3(*) - 15 m3/H

Length 3 m

Width 1 m

Height 2.7 m

Operating Weight 3.4 tons

Total Installed Power max. 4kW

Supply Power (Standard) (**) 380V x 3phase x 50/60 Hz

Recirculation Flowrate 0,4-1m³/h

Chemical Dosing Pump (Standard) (***) PAC, Acid, Alkali, Polymer 

Monitoring Instrument (Standard) (****)

1 x pH at Coagulation Tank
3 x Flowmeter at Inlet, Recirculation & Sludge Line

1 x Pressure at Hydrocyclone Inlet
2 x Turbidity Meter at Inlet & Outlet

(*) In case of the operation at < 5 m3/H, the separation of sludge from microsand should be investigated, due to over-mixing in Maturation Tank.
(**) 220V x 3 phase x 50/60Hz is optional.
(***) Additional chemical dosing or different type of chemical should be discussed prior to the order.
(****) Additional monitoring should be discussed prior to the order.
[...]
the water level rises, 

triggering a level sensor 

that automatically 

initiates backwashing.

Using filtered water, the backwash 

nozzles washes the solids off the filter 

media while the drum rotates. 100 

% filtration capacity is continuously 

maintained, even during backwash.

The solids are collected 

in the sludge tray and are 

transported out by gravity 

through the sludge/

backwash water outlet. 

3

4
5

1
2



Minimum 
maintenance

The superior design of the Hydrotech Drumfilter allows for minimum and simple maintenance. 

The filter panel’s patented design facilitates replacement without the need for specialized service 

or system downtime. No tools are required for inspection or replacement of the nozzles and 

there’s no need to drain the tank prior to inspection and maintenance. 

No special tools required 
Superior design allows for individual  

filter panel replacement.

Easy access
All maintenance parts can be replaced 

with easy access from the walkway.

Simple and efficient
Simple filter panel repair for minor  wear.

User friendly
Regular maintenance can safely be performed during 

operation due to the partially submerged drumfilter.

Optional self-cleaning
For minimum maintenance.

Photo: Krüger Kaldnes



HDF800

Filter area

0,9-2,7  m2

Maximun hydraulic capacity

HDF2000 

Filter area

11,3-22,5 m2

Maximun hydraulic capacity

1A Drumfilter with half tank 2 Drumfilter without tank

Main product series

HDF1600

Filter area

1,8-18 m2

Maximun hydraulic capacity

1 Drumfilter with tank

3
configurations

HDF1200

Filter area

1,35-5,4  m2

Maximun hydraulic capacity

40 l/s 150 l/s

Tank unit Frame unit

70 l/s 350 l/s

Tank unit Frame unit

190 l/s 1000 l/s

Tank unit Frame unit

540 l/s 1800 l/s

Tank unit Frame unit



Superior design and 
adaptability

Saves up to 95% 

of the water in 

the sludge tray 

compared to 

traditional filter 

panels.

Picks up 

undissolved 

particles that 

might be left 

inside the  

drum filter.

Enables control 

over how much 

water the filter 

panel should lift 

into the  

sludge tray. 

Hydrotech’s patented filter panels improve 
the hydraulic capacity and offers better lifting 

properties. The drum is constructed in sections, 
each with up to 5 filter panels depending on 

diameter. This makes it easy to design a solution 
according to your specific requirements.

The patented AlfaflexTM filter panel is a 

breakthrough in filter panel design, increasing the 

capacity of existing drum filters with up to 20%. 

The secret lies in the angled horizontal walls that 

offers a number of benefits.

The Alfaflex filter panel is compatible with all 

Hydrotech Drumfilters and drum filters that are 

able to fit Hydrotech filter panels. All filter panels 

are equipped with the filter cloth mesh (available 

in 10-100 µm) required for your needs.



Veolia Water Technologies Sp. z o.o. 
02-566 Warszawa • ul. Puławska 2

tel.: +48 22 568 83 00 

43-100 Tychy • ul. Metalowa 3
tel. +48 32 217 82 06  

30-149 Kraków • ul. Balicka 48
tel. +48 12 423 38 66 

e-mail:  info.poland@veolia.com
www.veoliawatertechnologies.pl



Hydrotech   TM
    Discfilters

Market leading microscreen filters

WATER TECHNOLOGIES



Hydrotech Discfilters are specially designed for suspended solids removal.  
The mechanical, self-cleaning filters uses a combination of high quality materials and 

patended processes, resulting in a product that no other filter on the market can match. 
Hydrotech Discfilters are high quality products with proven performance,  

minimum maintenance and the best economic value.

Hydrotech      Discfilters

High  
Quality

Proven
Performance

Best Economic 
Value

Minimum
Maintenance

»» Small footprint
»» Title 22 approved

»» All components including filter 
media accessible from walkway

»» A patended moving spray bar  
lowers the backwash water  
consumption

»» Robust stainless steel construction 

»» Filter panel life time 10-15 years

»» Extensive quality assurance

»» Suspended solids removal  
capacity with up to 98%

»» Filtration continues during  
the backwash cycle  which  
uses its own filtered water

»» Simple and quick parts 
replacing procedures

»» Filter panel change while unit 
is in full operation

»» Quick return on investment due to low 
installation and operational costs and  
minimum maintenance

TM

»» Self-cleaning backwash nozzles



HSF 2600

Maximum hydraulic capacity is 
based on individual sizing. 

Discs
12-30

Filtration area (m2)
91,2-228

Maximum* hydraulic 
capacity (m3/h)
3420

HSF 2200 & HSF2200 compact series

Discs
1-24 (1-12)

Filtration area (m2)
5,6-134,4 (11,2-33,6)

Maximum* hydraulic 
capacity (m3/h)
1620 (324-720)

Hydrotech takes the lead with the 
most cost effetive filter that in only 15 
m2 offers you up to 228 m2 of filtration 
area. 

The HSF2600 with low investment 
cost and an extreme small foot print, 
minimizes the construction works and 
operate automatically with water and 
energy savings incorporated.

The Hydrotech 2200-series plastic 
disc design brings considerably lower 
weight and 50% more filter area per 
footprint compared to the Hydrotech 
stainless steel Discfilters. In 14 m2 

the HSF 2200 offers you up to 134 m2 
filtration area.

Hydrotech’s patented moving 
backwash spray header fold out 
feature are also used in the 2200 
series as in Hydrotech stainless steel 
Discfilters.

*

Two configurations
The filters are available in two 
configurations, with tank for pipe 
connections and without tank for 
concrete channels.

1F Discfilter with tank 2F Discfilter without tank

Main product series



The highest level 
of filtration efficiency

How it works

SLUDGE/
BACKWASH  

WATER OUTLET

BY-PASS

EFFLUENT

Influent flows by 
gravity into the 
center drum.

Passing through the filter media 
mounted on both sides of the 
discs, solids are collected on the 
inside of the media.

As solids accumulate, 
the water level rises, 
triggering a level sensor 
that automatically 
initiates backwashing.

Using filtered water, the self-cleaning 
backwash nozzles washes the solids off 
the filter media while the discs rotate. 
100 % filtration capacity is continuously 
maintained, even during backwash.

The solids are collected 
in the sludge trough and 
are transported out by 
gravity.

3

45

1
2



Minimum 
maintenance

The superior design of the Hydrotech Discfilter minimizes the need for maintenance and the 
maintenance that is needed is easy to perform. The filter panel’s patented design facilitates 

replacement without the need for specialized service or system downtime. No tools are  
required for inspection or replacement of the nozzles and there’s no need to drain  

the tank prior to inspection and maintenance. 

No special tools needed 
Only one fastener (two for older models) have  
to be removed to release each filter panel. 

Easy access
The backwash spray header  
is retractable for easy access.

Simple and efficient
The spray headers fold out to facilitate maintenance 

of the self-cleaning spray nozzles, which can be 
replaced without any tools.

User friendly
One lid facilitates easy access with both 
electronic and manual opening choices.



HydrotechTM Discfilter

HydrotechTM Discfilter

E°uent
polishing

Primary 
filt ation

Phosphorous 
removal

(tertiary 
treatment)

(outlet < 0.1 
mg TP/l)

Intake water 
from lake or 

stream

Water 
reuse

Industrial
sector

“Hydrotech filters are the most used  
microscreen filters in the world,  

with more than 9300 units  
in over 50 countries and 6 continents”

Marquette-Lez-Lille WWTP, France

The combination of Hybas with discfilters provides a low Capex 
and Opex. Upstream Veolia has utilised the Hybas treatment to 
get a compact biological treatment, a requirement for the rebuild. 
Following the Hybas are the 8 large discfilters that filter out the 
remaining SS and Phosporus. 

HydrotechTM Discfilter

Actiflo©

SBR

Baix Llobregat WWTP, Barcelona, Spain

The combination of Actiflo with discfilters provides a robust and 
compact plant able to deal with very heavy hydraulic loads and 
substances. This combination ensures a 80%-reduction of the 
area required compared to other solutions of similar capacity and 
load.

South Caboolture WWTP, Australia

Combining the existing SBR reactors with tertiary treatment 
in form of MBBR reactors for nitrate removal and discfilters for 
suspended solids removal, allowed the continuous production of 
a wastewater that can easily be further purified to produce Class 
A+ recycling water.

Thanks to innovations and high skilled 
engineering, Hydrotech filters are the 
global leader in microscreen filters. 
The discfilters are used in various 
applications within both the municipal 
and industrial markets.

AnoxKaldnesTM HYBAS

Wide range of applications

Bundling for better results



Benefits
With careful process control and efficient tertiary filtration 
the new discharge limits with <0.3 mg/l in effluent total 
phosphorous can be achieved without post-precipitation. 
In practice this means that the effluent Suspended Solids 
concentration typically is maintained below 5 mg/l.

The Discfilters have been consistently meeting the 
effluent requirements since their start-up in 2010. During 
the first year of operation less than 1 ‰ of the filter panels 
were exchanged.

Design data
Design flow: 	 8m3/s (900 m3/h per filter)

Pore opening: 	 15μm

Filter type: 	 HSF2220-2F

No of filters: 	 32

Discharge limits
BOD:	 < 10 mg/L

TN: 	 < 10 mg/L

TP: 	 < 0.3 mg/L

RYA WWTP
The world’s largest 

Hydrotech Discfilter installation

The client
The RYA wastewater treatment plant run by GRYAAB AB is located in Gothenburg, 
Sweden. The plant serves about 650,000 PE, which makes it one of the largest 
treatment plants in Scandinavia. 

Having to comply with stricter discharge limits but with very limited space, 
Gryaab selected Hydrotech Discfilters for biomass separation from the new 
post-denitrifying AnoxKaldnes™ MBBR and for effluent polishing following the 
existing activated sludge system.

The solution
After screening, grit removal and primary clarification water is treated in the activated sludge plant with possibilities for  
pre-denitrification and simultaneous precipitation.

Trickling filters are utilized for nitrification and the newly installed AnoxKaldnes™ MBBR for nitrogen removal in a 
postdenitrification process. Water is finally treated in the Hydrotech Discfilter plant before being released into the recipient.

Discfilter
Activated sludge

treatment
Trickling

filters
Recipient

Post-denitrification 
MBBR



Veolia Water Technologies Sp. z o.o. 
02-566 Warszawa • ul. Puławska 2

tel.: +48 22 568 83 00 

43-100 Tychy • ul. Metalowa 3
tel. +48 32 217 82 06  

30-149 Kraków • ul. Balicka 48
tel. +48 12 423 38 66 

e-mail:  info.poland@veolia.com
www.veoliawatertechnologies.pl



WATER TECHNOLOGIES

THE NEW STANDARD IN DISC FILTRATION



Welcome to the world of filtration
Quality has always been the focus at Swedish-based Hydrotech since the start in 1984. As a key technology provider 
within the woven media filtration for water applications, we have manufactured and delivered more than 11,000 
filter units to improve water quality.  
Our filters are used in different applications and market sectors. From municipal water treatment facilities, industrial 
production, fish farms and any other commercial or public facility that needs water. We make sure you get the water 
quality you need.
Our first invention was the Triangle filter in the mid-eighties. We introduced the Drum filter in the beginning of the 
1990s. It is still sold and copied throughout the world. Our first Disc filter was produced in the mid 1990s.
All these products have revolutionized the woven filtration market. 

Never compromise on quality

We focus on uncompromised quality in all stages, from design to manufacturing. Our goal is to deliver the best in 
water filtration. 
We are now introducing a new performance filter equipped with the patented PAGUS™ technology – an innovative 
Particle Guidance System. This technology along with over 50 product improvements sets a new standard in disc 
filtration.



PAGUS™ Technology
The Hydrotech PAGUS™ Performance Filter series (HPF) is a patented solution for faster particle extraction. 
The particle guidance system boosts performance and offers a more compact solution.
The combination of increased filtration area per filter and PAGUS™ technology reduces the number of 
units required and offers a smaller physical footprint.
The Performance Filter series reduces costs and services times, making it a great choice compared to 
existing Disc filter solutions. 



Premium is the new standard in
Disc filtration technology
Key advantages
• More than twice as much filtration area per filter unit
• Enhanced extraction of solid particles with PAGUS™ Technology
• Increased filtration capacity with PAGUS™ Technology

Disc
A total redesign of the disc offers you better results such as:

•	 Increased filtration area and smaller footprint per disc
•	 Parts per disc reduced by 75%, cutting down on 

maintenance time and cost
•	 Improved hydraulic design to minimize pressure loss.
•	 Optimized disc design with PAGUS™ Technology for 

guidance of backwashed particles
•	 Simplified process to replace filter panels for easier 

maintenance
•	 Enhanced water flow communication between disc 

segments, between drum and disc and between the disc 
and the solids trough

Drum
The new design allows manufacturing in special corrosion-resistant 
alloys such as Duplex and Super Duplex steel.

PAGUS™  
Particle Guidance system
•	 Optimized disc design for guidance of backwashed particles 
•	 Improved communication between disc segments and drum
•	 Re-designed and optimized solids trough
•	 Improved backwash design

Hydraulic improvements
To minimize undesirable pressure-loss inside the filter unit,
the tank/frame, drum and disc have been hydraulically 
optimized and redesigned.



+50 improvements!Premium is the new standard in 
Disc filtration technology

Drive
The remodeled drive system optimizes mechanical operating 
conditions and reduces chain force – increasing product life-
time. The new, robust, lightweight plastic chain comes with a 
non-corrosive plastic chain drive, extending product lifetime.

Cover
The engineered hinge solution improves installation flexibility 
and enables the cover to be opened in both directions. 
This assures full maintenance access on both sides of the 
filter unit. The new cover is electrically opened and closed, 
has improved sound isolation, a modern visual design and 
can be operated manually during a power outage. The one-
hood cover removes all possible leakage points. Covers for the 
HPF-model selection are made of non-corrosive GRP material.

Spray bar
The revolutionary redesign of the spray arm includes new 
benefits:

•	 Patent pending multiple nozzle holder in lightweight
material

•	 Reduced total spray bar weight
•	 50% reduction in the number of parts 
•	 Minimal number of potential leakage points 
•	 Geometrically failsafe design
•	 Electrically operated spray bar simplifies and minimizes 

risk during maintenance procedures. 
•	 Manual operation is of course still possible to assure 

maintenance during a power outage
•	 Improved cleaning of woven filtration media 

Chemical spray bar 
The new chemical spray bar is manufactured in a Duplex steel 
pipe to avoid pipe extension due to temperature variations.
It provides increased spray coverage to assure the best possible 
cleaning of filter media.

Solids trough
The new solids trough part of PAGUS™ Technology is specially 
engineered for enhanced extraction of solids. 
It is self-supported, has a horizontal top edge and reduced 
weight. The main part is produced in non-corrosive GRP. 
Other parts can be made of special corrosion resistant alloys 
such as Duplex steel.

Other improvements